

USE BALL POINT PEN - WRITE FIRMLY
DO NOT WRITE ON REVERSE SIDE - CONTINUE ON NEW SHEET

DATE	TIME	ALLERGIES:	Scanned: <input type="checkbox"/> YES <input type="checkbox"/> NA
------	------	------------	---

ACUTE CORONARY SYNDROME (AMI)

The Hospital has instituted a therapeutic drug interchange policy with Medical Executive approval. If therapeutic interchange is not acceptable, indicate "no substitutions" next to order.
CHECK ALLERGIES BEFORE WRITING MEDICATION ORDERS

Place in Observation Services: Med/Surg Telemetry Other: _____
Admit to Inpatient: Med/Surg Telemetry ICU

CORE MEASUREMENT: PCI within 2 hours of arrival or thrombolytic within 30 minutes of arrival (see page 3)

Attending Physician: _____

Diagnosis: _____

Consult: _____

Allergies:

Condition: Stable Good Fair Poor Critical

Full

Code: Partial: Shock Chemical Other _____

DNR

Activity: Ad Lib Bed rest Bathroom Privileges

Bedside Commode OOB to Chair Side Rails Raised

Diet: NPO Regular Low Cholesterol

Low Na+ /K+ Liquids _____ kcal ADA

Nursing: Holter Monitor Intake & Output Daily weight Foley to closed drainage

Vital Signs: Per Unit Protocol Every _____ hours Other _____

Oxygen: _____ L via: Nasal Cannula Simple Mask 100% NRB

IV: Saline lock Fluid: _____ @ _____ ml/hour

Other Orders:

Laboratory Studies:

PTT BMP Guaiac stools CMP UA CPK, CK-MB & Troponin (every 6 hours times 3)

High Sensitivity CPR INR Fasting Lipid Profile in AM Pulse Oximetry BID D-dimer

CBC with differential () Now () In AM () Other _____

CBC without differential () Now () In AM () Other _____

Other Labs: _____

Transcriber:	DATE	TIME	DATE/TIME	PHYSICIAN SIGNATURE OR AUTHENTICATION
RN Verifying:	DATE	TIME		



Account Number: _____ MR Number: _____

Patient Name: _____

Admit Date: _____



**St. Luke's
Medical Center**

1800 East Van Buren St.
Phoenix, Arizona 85006

DOB Age Sex HT WT RM-BD PT SVC FC

Allergies: _____

Attending Physician Name: _____

USE BALL POINT PEN - WRITE FIRMLY
DO NOT WRITE ON REVERSE SIDE - CONTINUE ON NEW SHEET

DATE	TIME	ALLERGIES:	Scanned: <input type="checkbox"/> YES <input type="checkbox"/> NA
------	------	------------	---

ACUTE CORONARY SYNDROME (AMI)

The Hospital has instituted a therapeutic drug interchange policy with Medical Executive approval. If therapeutic interchange is not acceptable, indicate "no substitutions" next to order.
CHECK ALLERGIES BEFORE WRITING MEDICATION ORDERS

- Imaging and Diagnostics:** **If LVEF is less than 40%, implement CHF protocol**
- Portable CXR PA/Lateral CXR 12-lead EKG daily for 3 days and prn chest pain
 Echocardiogram Ultrasound _____
 Stress test in AM (R/O ischemic heart disease; if all 3 sets of isoenzymes negative)
 Routine Cardiolite Adenosine Dobutamine
 Nuclear Cardiac Scan (re: assess wall motion; EF)
 Diabetic Teaching

- Miscellaneous Orders:**
- Old chart to floor _____
 Notify physician if pain persists over 60 minutes, cardiac enzymes are abnormal, or vital signs become unstable

MEDICATIONS: Check for allergies and contraindications prior to administering. The following orders will be implemented unless crossed out.

1. Nursing to complete home medication list for physician signature.
2. Aspirin 325mg (81mg chewable tablets X 4) PO now.
3. Aspirin 81mg PO once daily. Start in AM.
4. Metoprolol 5mg IV every 5 minutes X 3 doses.
5. Metoprolol 25mg PO BID. Start in AM.
6. Clopidogrel 75mg PO now and once daily.
7. Morphine 2mg IV every 10 minutes prn severe/chest chest pain (Max of 8mg/hour) Discontinue in 2 hours.
8. Nitroglycerin 0.4mg SL every 5 minutes prn chest pain (Max of 3 tablets in 15 minutes).
9. Acetaminophen (Tylenol) 650 mg PO every 4 hours PRN mild pain or T greater than 101 F.
10. Oxycodone 5 mg/Acetaminophen 325 mg (Percocet) 1 tablet PO every 4 hours PRN moderate pain. May repeat dose once in one hour if no relief. NOTE: Maximum Tylenol dose = 4000mg/24 hours.
11. Temazepam (Restoril) 15 mg PO hs PRN sleep. May repeat dose once in one hour if no results. (Discontinue if patient already on zolpidem)
12. Senna/Docusate (Senokot-S) 2 tablets PO daily PRN constipation.
13. Maalox 30 ml PO every 6 hours PRN heartburn.
14. Cepacol Lozenges, 1 lozenge PO every 6 hours PRN sore throat.
15. Prochlorperazine (Compazine) 10mg PO or IV every 8 hours PRN nausea.
16. Smoking cessation counseling for adult patients with history of smoking in past year.

Transcriber:	DATE	TIME	DATE/TIME PHYSICIAN SIGNATURE OR AUTHENTICATION
RN Verifying:	DATE	TIME	

	Account Number:	MR Number:
	Patient Name:	
	Admit Date:	

 <p>St. Luke's Medical Center 1800 East Van Buren St. Phoenix, Arizona 85006</p>	DOB	Age	Sex	HT	WT	RM-BD	PT	SVC	FC
	Allergies:								
	Attending Physician Name:								

USE BALL POINT PEN - WRITE FIRMLY
DO NOT WRITE ON REVERSE SIDE - CONTINUE ON NEW SHEET

DATE	TIME	ALLERGIES:	Scanned: <input type="checkbox"/> YES <input type="checkbox"/> NA
------	------	------------	---

ACUTE CORONARY SYNDROME (AMI)

The Hospital has instituted a therapeutic drug interchange policy with Medical Executive approval. If therapeutic interchange is not acceptable, indicate "no substitutions" next to order.
CHECK ALLERGIES BEFORE WRITING MEDICATION ORDERS

MEDICATIONS: Check the appropriate box. All protocol orders must be placed in chart.

- Nitroglycerin IV. Start at 5mcg/min and follow titration guidelines to keep SBP less than 100mmHg.
- Nitroglycerin 1 inch topically to chest wall every 24 hours. Remove at bedtime.
- Eptifbatide (Integrilin) protocol.
- Reteplase (Retavase) 10mg IV x one (1) dose. Repeat dose in 30 minutes.
- Alteplase (Activase) if greater than 67 kilograms: 15 mg bolus IV, then 50 mg IV over 30 minutes, then 35 mg IV over 60 minutes.
If less than 67 kilograms: 15 mg bolus IV, then 0.75 mg/kg over 30 minutes, then 0.5 mg/kg over 60 minutes.
- Heparin protocol.
- Lidocaine protocol. Check if sustained ventricular tachycardia (greater than 30 beats or more).
- Enoxaparin 1.5mg/kg subcutaneously every 24 hours. If CrCl less than 30, 1 mg/kg SC Q 24 hours.
- Magnesium per protocol.
- Potassium per protocol.
- AC&HS OR _____ glucose checks ONLY.
- Mild Insulin SC sliding scale per protocol (AC&HS OR _____ glucose checks)
- Moderate Insulin SC sliding scale per protocol (AC&HS OR _____ glucose checks)
- Aggressive Insulin SC sliding per protocol (AC&HS OR _____ glucose checks)
- Heparin 5,000 units SubQ every 8 hours
- GI Prophylaxis: Famotidine 20mg IV or PO every 12 hours. If CrCL less than 50, Famotidine 20mg IV or PO every 24 hours.
- Mild/Moderate anxiety: Lorazepam (Ativan) 0.5mg PO every 6 hour PRN mild to moderate anxiety/agitation.
- Severe anxiety/agitation: Lorazepam (Ativan) 1 mg IV every 6 hours PRN severe anxiety/agitation or patient unable to take PO.
- Nicotine 21mg topical patch. Apply daily

Other Orders:

Transcriber:	DATE	TIME	DATE/TIME	PHYSICIAN SIGNATURE OR AUTHENTICATION
RN Verifying:	DATE	TIME		

	Account Number:	MR Number:
	Patient Name:	
	Admit Date:	

 St. Luke's Medical Center 1800 East Van Buren St. Phoenix, Arizona 85006	DOB	Age	Sex	HT	WT	RM-BD	PT	SVC	FC
	Allergies:								
	Attending Physician Name:								